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1. 9] 8 A} (Client)
7] # ¥ (Name) : @ARAAE

e 2 (Address) @ A7]|E AEA] SEF S2d =457 14
]84 2}t (Date of Receipt) : 2017. 03. 14.

2. A184d 342 45 (Use of Report) : IEC 605294 o2 IP S5 &l &

3. AR ER/EZA/ANEY (Test Sample)
A & 7 (Description) : A2 L34 #d A%
A &3] A (Manufacturer) @ G4 Z A€
2 2@ & (Model Name) : SCAP-5
A=W 3F (Serial Number) : —
7] el (Remark) : =

=

4. A1P713t (Date of Test) : 2017 04€ 06 ~ 2017 049 142
5. Al ¥ 7FF/49H (Test Standard/Method) : IEC 60529: 2001

6. N8 87 (Testing Environment)
2% (Temperature) : ( 17.8 £ 2.0 ) T, S5 (Humidity) : (37 £ 2 ) % R.H.

7. 82 (Test Results) : FHE (IP66)

B3 (Note) = 1.0l AZ X3z =7} A& e Alied Ulg A @AT}o|n,
(The test results contained apply only to the test sample(s) supplied by the client)
252 49 AW 5 Qo] AN AR T AR S BAE T £ AsUD.
(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

£l o) [ A (Tested by)

Affirmation A ™ (Name): M3% gnature) (Al & (Name): 2 A&

!t

! S 7<= 2=} (Technical Manager)
i

' (Signature)

A AAME FAANEN VAL YA QB DA HEP AR F2HE Tlghe Folo) Ulsk A¥ @A
(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme. which signed the ILAC—NIRA.)

2017. 04. 18.
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Accredited by KOLAS, Republic of KOREA

AESEAN T2 HADZ264 87( 87, Digital—ro 26—gil, Guro—gu, Seoul, KOREA ) Tel.02-860—1537 Fax. 02—860—1549
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1. AEAL
1.1 N&E7H3
£ A¥e 7IEC 60529: 20017 & A &%
12 NRAR
=i = AL P Aox
m e SCAP-5
ol Gl A7 121 mm X 235 mm (WA A9))

g |

C

(238 1: 5Hax] [23 2: =H]
1.3 A E&A
. 2T (il s e O}
. Sp (37 £ 2) % R.H.
< Ti714t (100.1 £ 2.0) kPa
1.4 &3 ALsH
;M g
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2. N8zxd 4 2%

o7 H a2l 1P AEx=a 4 3
200 tg-m)a]%}_
c ANBE HHEAe HFH glolo] & : 50 pm
e A¥E FHEZ FBFEA o) az‘. 75 pm
Al=ga o R BMBA] ok 2 kg/m?
9% qA B¢ 6 |22 ’%21*1%1—11% = &t
A= hB HE Alge] YW&2: oF 890 cm?®
o Algel YHEY=E: —2.00 kPa(—200 mmH:0)
e AlEE F7] FY%: 0.12 L/min
o AR WE3FH oiv] Azt F7) 548 8.00 wj
e AEAZE 8 h
2.3 A E=A
o NZFo] iR AA: 12.5 mm
slie s T ZeM2 &% (100 £ 5) L/min
2-]]2=,-’§—r— A = = A) . = = = o] =
o AA 3EF9 FHAHEAA =Z2EEH 25 m Holz oA
AdE dee 6 A7 120 mm 93 A3
et 8 e xZoJA AE ETEAXY A 2.8 m
i3t B%
2.4 A HUE
e AJ¥EAlZE 3 min
3. AH& A
24 " # A = 3] AL 2 o3 ICP 913 Z2A 4K | mA7 B
| TESTO Testo 622 |ICP20140892| 2016. 05. 10 KTL
w1 of 7 2] MITUTOYO CD-20APX |ICP201680207| 2016. 05. 19 JETLL
HEF=A
= KOMETER GA-101 ICP20150325| 2016. 05. 13 DDHT
(28)
oA 52
i DWYER RMA-13-SSV |ICP20150476| 2016. 05. 11 KTL
(FRAE 7))
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